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History of this test report

Report No. Version Description Issue Date
FR230524001-06B 01 Initial issue of report May 13, 2025
Revise Appendix A
FR230524001-06B 02 This report is an updated version, replacing the May 20, 2025

report issued on May 13, 2025.

TEL : 408 9043300 Page Number 1 30f24
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : May 20, 2025
Report Version 1 02



samranas. FCC RADIO TEST REPORT Report No. : FR230524001-06B
Summary of Test Result

Egﬁf;r; FET;L?QZ' Test tems (PAZ?/[IJ:KIL) Remark

- 15.403 6dB & 26dB Bandwidth Pass See Note
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
34 15.407(b) Unwanted Emissions Pass -

- 15.207 AC Conducted Emission Pass See Note
35 15.203 Antenna Requirement Pass -

Note: This is a variant report intend to show compliace after replaced a new RF filter and change of small
components, such as Resistor, Capacitors, and inductors. All the test cases were performed on original report which
can be referred to Sporton Report Number FR230524001D. Based on the original report, the test cases were

verified.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Bluetooth-LE, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax/be, Wi-Fi 5GHz
General Specs 802.11a/n/ac/ax/be, Wi-Fi 6GHz 802.11a/n/ac/ax/be, GPS and
ZigBee.

WLAN:

<Ant. A>: Omni-Directional Antenna

<Ant. B>: Omni-Directional Antenna

<Ant. C>: Omni-Directional Antenna

Antenna Type <Ant. D>: Omni-Directional Antenna

<Ant. E>: Omni-Directional Antenna

<Ant. F>: Omni-Directional Antenna
Bluetooth-LE/ZigBee: Omni-Directional Antenna
GPS: Omni-Directional Antenna

Antenna information

<Ant. D>: 3.2
. . <Ant. B>: 2.9
5745 MHz ~ 5825 MHz Peak Gain (dBi) <Ant. C>: 2.9
<Ant. A>: 3.2
Remark:

1. The device is a special case of MIMO system with four outputs driving a cross-polarized pair of
linearly polarized antennas which are vertically/horizontally mounted on the PCB board as indicated
in equipment photo exhibits.

2. The EUT information mentioned or listed above is declared by the manufacturer.

TEL : 408 9043300 Page Number :50f24
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1.1.1 Antenna Directional Gain

The device is the special case of a MIMO system with four outputs driving a cross-polarized pair of

linearly polarized antennas (noted as “vertical” and “horizontal”).
Refer to KDB 662911 D01 v02r01 F)2)c) for a system in which the antennas have fixed orientations

relative to one another that ensure that the antennas are cross-polarized regardless of any user

actions, the directional gain is computed as follows.
The total gain—including array gain—is computed separately for each of the two polarizations using

the procedures presented in KDB 662911 D01 v02r01. The highest of the total gains shall apply.

For power measurements on IEEE 802.11 devices,

Directional gain = Gyt + Array Gain, where Array Gain is as follows:

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Gant is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation follows F)2)f)i) of KDB 662911 D01

Directional gain = Gantmax + 10 log(Nant/Nss) dBi, where Nss = the number of independent spatial

streams of data and Gant max iS.the gain of the antenna having the highest gain (in dBi).

Ant D Ant A DG DG Power PSD
Vertical Vertical for for Limit Limit
polarization | polarization Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 3.20 3.20 3.20 6.21 0.00 0.21
Ant B Ant C DG DG Power PSD
Horizontal | Horizontal for for Limit Limit
polarization | polarization Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 2.90 2.90 2.90 5.91 0.00 0.00
TEL : 408 9043300 Page Number :60f24
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Calculation:

Directional gain of power measurement:

= max. antenna gain (3.2dBi, 3.2dBi) + 0 = 3.2 dBi
Directional gain of PSD measurement (Horizontal polarization):
= max. antenna gain (2.9dBi, 2.9dBi)+10*log(2/1) = 5.91dBi
Directional gain of PSD measurement (Vertical polarization):
= max. antenna gain (3.2dBi, 3.2dBi)+10*log(2/1) = 6.21dBi
Directional gain of PSD measurement:

= max directional gain of Horizontal and Vertical

= max. directional gain (5.91dBi, 6.21dBi) = 6.21 dBi
Modification of EUT

No modifications made to the EUT during the testing.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Sporton Site No.
THO1-CA, CO01-CA, 03CHO02-CA

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.

Frequency Band Channel Channel
quency (MHz) (MH2)
149 5745 157 5785
5725-5850 MHz 151* 5755 159+ 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40 and
802.11be EHTA40.

2. The above Frequency and Channel with "+ are 802.11ac VHT80 and 802.11ax HE80 and 802.11be EHT80.

TEL : 408 9043300 Page Number 1 90f24
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Specification MCS index /Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by EHT20) MCSO0
802.11n HT40 (Covered by EHT40) MCSO0
802.11ac VHT20 (Covered by EHT20) MCSO0
802.11ac VHT40 (Covered by EHT40) MCSO0
802.11ac VHTB80 (Covered by EHT80) MCSO0
802.11ax HE20 (Covered by EHT20) MCSO0
802.11ax HE40 (Covered by EHT40) MCSO0
802.11ax HE8O (Covered by EHT80) MCSO0
802.11be EHT20 MCSO0
802.11be EHT40 MCSO0
802.11be EHT80 MCSO0
Remark:
1 Based on the manufacturer’s declaration, 802.11be covers the 802.11n, 11ac and 11ax due to

the same modulation family scheme. For 802.11be, only full resource unit assignment mode is

tested since the EUT does not support partial resource unit assignment mode.

2 Based on the manufacturer’s declaration, RF power on each chain in MIMO mode is
parameterized to be greater than the power in SISO mode, giving the condition that the SISO
Mode is covered by MIMO Mode which is deemed the worst case selected for testing.
3 The EUT information mentioned or listed above is declared by the manufacturer.
4 For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
5 The detailed radiated test modes are shown in Appendix B.
TEL : 408 9043300 Page Number 10 of 24
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name FCC ID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Laptop DELL Latitue 5410 N/A N/A DC O/P-
Shielded, 1.8 m
2. |POE Adapter Ruckus GRT-480125A NA N/A N/A
TEL : 408 9043300 Page Number 1 11 of 24
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2.5 EUT Operation Test Setup

The RF test items, utility “QSPR Version 6.00.00169.2” and “QUTS Version1.18.2.17” was installed in
laptop which was programmed in order to make the EUT get into the engineering modes to provide
channel selection, power level, data rate and the application type and for continuous transmitting
signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 99% Occupied Bandwidth Measurement
3.1.1Description of 99% Occupied Bandwidth

99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1.

N o g b~ N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

B [ e

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 408 9043300 Page Number 1 14 0of 24
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SPORTON LAB.

3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
+ Set VBW = 1 MHz.

- Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

-+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 408 9043300 Page Number 1 150f 24
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3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nyt outputs so
that each output is permitted to contribute no more than /Nyt ™ of the PSD limit.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

3.4.1Limit of Unwanted Emissions

(1)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table,
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

3m

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix B.

3.4.7Duty Cycle

Please refer to Appendix C.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix B.
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3.5 Antenna Requirements
3.5.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.5.2 Antenna Anti-Replacement Construction

Antenna permanently attached.

TEL : 408 9043300 Page Number 122 0f 24
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Report No. : FR230524001-06B

4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
. Jan. 16, 2025~ Radiation
Bilog Antenna TESEQ 6111D 50392 30MHz~1GHz | Aug. 13, 2024 Nov. 12, 2025
Mar. 10, 2025 (03CHO02-CA)
Jan. 16, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | May 02, 2024 May 01, 2025
Mar. 10, 2025 (03CHO02-CA)
SCHWARZBE Jan. 16, 2025~ Radiation
Horn Antenna BBHA 9120D 02140 1GHz~18GHz | Jan. 29, 2024 Jan. 28, 2025
CK Jan. 27, 2025 (03CHO02-CA)
SCHWARZBE Jan. 28, 2025~ Radiation
Horn Antenna BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 Aug. 05, 2025
SHF-EHF Horn| SCHWARZBE Jan. 16, 2025~ Radiation
BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 Aug. 06, 2025
Antenna CK Mar. 10, 2025 (03CHO02-CA)
. Jan. 16, 2025~ Radiation
Amplifier SONOMA 310N 372240 9kHz~1GHz | Apr. 24, 2024 Apr. 23, 2025
Mar. 10, 2025 (03CH02-CA)
) WFIL-H6750-1 |WR67BWC6EB| 6.75GHz High Jan. 16, 2025~ Radiation
Filter WOKEN ) Jun. 04, 2024 Jun. 03, 2025
8000F 1 Pass Filter Mar. 10, 2025 (03CHO02-CA)
WLK12-1200-1 _
. L 1.2GHz Low Jan. 16, 2025~ Radiation
Filter Wainwright | 272-11000-40 SN1 ) Jun. 04, 2024 Jun. 03, 2025
ss Pass Filter Mar. 10, 2025 (03CHO02-CA)
. ) Jan. 16, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 | 1GHz~26.5GHz| Apr. 25, 2024 Apr. 24, 2025
Mar. 10, 2025 (03CH02-CA)
. ) ERA-100M-18 Jan. 16, 2025~ Radiation
Preamplifier | E-instrument EC1900251 | 1GHz~18GHz | Apr. 24, 2024 Apr. 23, 2025
G-56-01-A70 Mar. 10, 2025 (03CHO02-CA)
o Jan. 16, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 04, 2024 Apr. 03, 2025
Mar. 10, 2025 (03CHO02-CA)
804209/2,
HUBER+SUH | SUCOFLEX 802406/2, Jan. 16, 2025~ Radiation
RF Cable N/A Oct. 10, 2024 Oct. 09, 2025
NER 102 802875/2, Mar. 10, 2025 (03CH02-CA)
802952/2
Jan. 16, 2025~ Radiation
Hygrometer TESEO 608-H1 45142602 N/A Aug. 14, 2024 Aug. 13, 2025
Mar. 10, 2025 (03CHO02-CA)
Control Turn L
) Jan. 16, 2025~ Radiation
Controller Chaintek EM-1000 060876 Table & Antenna N/A N/A
Mar. 10, 2025 (03CHO02-CA)
Mast
) Jan. 16, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A im~4m N/A N/A
Mar. 10, 2025 (03CH02-CA)
. Jan. 16, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Mar. 10, 2025 (03CHO02-CA)
. Jan. 16, 2025~ Radiation
Test Software Audix E3 E3 N/A N/A N/A N/A
Mar. 10, 2025 (03CHO02-CA)
Feb. 03, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14, 2024 Aug. 13, 2025
Feb. 14, 2025 (THO1-CA)
RPR8W-2301 Feb. 03, 2025~ Conducted
Power Sensor DARE! RPR3006W 10MHz-8GHz | Feb. 22, 2024 Feb. 21, 2025
002 Feb. 14, 2025 (THO1-CA)
Spectrum Rhodes & Feb. 03, 2025~ Conducted
FSV40 101089 10Hz~40GHz | Apr. 24, 2024 Apr. 23, 2025
analyzer Schwarz Feb. 14, 2025 (THO1-CA
) . Feb. 03, 2025~ Conducted
Switch Box |EM Electronics| EMSW26 1090304 N/A Oct. 04, 2024 Oct. 03, 2025
Feb. 14, 2025 (THO1-CA)
TEL : 408 9043300 Page Number 1 230f24
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 5.0dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 54 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 45dB
of 95% (U = 2Uc(y)) '
TEL : 408 9043300 Page Number ;24 0f 24
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Appendix A. Test Result of Conducted Test Items

Report Number : FR230524001-06B

Test Engineer

Venkata Kondepudi

Temperature

18

°C

Test Date

2025/2/3

Relative Humidity

65.3

%
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TEST RESULTS DATA

6dB and 99% OBW

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD +B + C + A

26dB 6 dB 99% 6dB
Mod. Data NTX CH. Freq. Bandwidth Bandwidth Bandwidth Min. | Pass
Rate (MHz) (MHz) (MHz) (MHz) Limit | /Fail

AntD | AntB | AntC [ AntA | AntD | AntB [ AntC | AntA | AntD [ AntB | AntC | AntA (Fz)
11a |6Mbps| 4 | 149 | 5745 | 22.60 | 22.75 | 22.88 | 22.43 | 16.36 | 16.36 | 16.36 | 16.37 | 17.05 [ 17.06 | 17.04 | 17.00 [ 0.5 Pass
11a |6Mbps| 4 157 5785 | 22.55 | 22.84 | 23.08 | 22.54 | 16.36 | 16.35 | 16.38 | 16.36 | 17.04 | 17.05 | 17.02 [ 17.03 0.5 Pass
11a |6Mbps| 4 | 165 | 5825 | 22.55 | 22.89 | 22.95 | 22.40 | 16.37 | 16.36 | 16.36 | 16.36 | 17.05 [ 17.04 | 17.03 | 17.00 [ 0.5 Pass

Al-120f4



TEST RESULTS DATA
Average Power Table

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD +B + C + A

Duty Average FBE
Mod Data INTY CH Freq. Factor Conducted Power Sgwn::lf::_ﬁt (g;) Pass/
%% | Rate * | (MHz) (dB) (dBm) Fail
(dBm)
AntD [ AntB | AntC [ AntA | AntD | AntB | AntC | AntA [ SUM AntD+B+C+A AntD+B+C+A

11a |6Mbps| 4 | 149 | 5745 | 0.05 | 0.04 | 0.04 | 0.04 |21.77 |21.79 | 21.78 | 21.95 | 27.84 30.00 3.20 Pass

11a [6Mbps| 4 | 157 | 5785 | 0.05 | 0.04 | 0.04 | 0.04 |21.49 [21.76 | 21.78 [ 21.78 | 27.72 30.00 3.20 Pass

11a |6Mbps| 4 | 165 | 5825 | 0.05 | 0.04 | 0.04 | 0.04 |21.59 |21.71 | 21.63 |21.99 |27.75 30.00 3.20 Pass
Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD +B + C + A

Average Average
Data Fica, Duty Factor Eower Density PSD DQ Pass
Mod. | oo INTY CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz) (dBm/500kHz)
AntD [ AntB | AntC [ AntA | AntD | AntB | AntC | AntA [ SUM AntD+B+C+A AntD+B+C+A
11a |6Mbps| 4 | 149 | 5745 | 0.05 | 0.04 | 0.04 | 0.04 | 6.12 | 6.24 | 6.18 | 6.34 [12.36 29.79 6.21 Pass
11a |6Mbps| 4 | 157 | 5785 | 0.05 | 0.04 | 0.04 | 0.04 | 570 | 599 | 5.91 | 6.04 |12.06 29.79 6.21 Pass
11a |6Mbps| 4 | 165 | 5825 | 0.05 | 0.04 | 0.04 | 0.04 | 590 | 6.25 | 6.01 | 6.55 [12.57 29.79 6.21 Pass

Note: PSD Sum = Max PSD(Ant. D, Ant. B, Ant. C, Ant. A) + 10 log (4)
Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

6dB and 99% OBW

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD+B +C + A

RU 26d$ 6 d$ 99°/¢_> 6 dB
Mod. Data NTY CH. Freq. iy Bandwidth Bandwidth Bandwidth Min.. Pas§
Rate (MHz) (MHz) (MHz) (MHz) Limit | /Fail

AntD | AntB | AntC [ AntA | AntD | AntB [ AntC [ AntA | AntD | AntB [ AntC | AntA i
EHT20( MCSO| 4 | 149 | 5745 Full | 23.50 | 23.43 | 23.50 | 23.25 | 18.97 | 19.07 | 19.06 | 19.03 [ 19.14 | 19.16 | 19.15 | 19.18 0.5 Pass
EHT20{ MCS0| 4 157 5785 Full | 23.34 | 23.55 | 23.59 | 23.63 | 19.06 | 19.07 | 19.04 | 19.05 | 19.13 | 19.18 | 19.16 | 19.17 0.5 Pass
EHT20( MCSO| 4 | 165 | 5825 Full | 23.30 | 23.30 | 23.14 | 23.81 | 19.05 | 19.09 | 19.07 | 19.08 | 19.14 | 19.16 | 19.17 | 19.18 0.5 Pass
EHT40{ MCSO0| 4 151 5755 Full | 45.84 | 45.81 | 44.77 | 45.81 | 38.12 | 38.14 | 38.11 | 38.11 | 38.54 | 38.51 | 38.55 | 38.48 0.5 Pass
EHT40[ MCSO| 4 | 159 | 5795 Full | 46.06 | 45.89 | 45.23 | 44.90 | 38.14 | 38.15 | 38.12 | 38.12 | 38.62 | 38.47 | 38.53 | 38.49 0.5 Pass
EHT80[ MCSO0| 4 155 5775 Full | 90.11 | 88.26 | 90.66 | 90.21 | 78.22 | 78.11 | 78.18 | 78.13 | 77.91 | 77.86 | 77.82 | 77.85 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD + B +C + A
FCC
Duty Average

Mod. Data INTY CH. Freq. C(Tr::ig Factor Conducted Power g:wng:jf:sﬁt (dDS) PaS.S/
Rate (MHz) (dB) (dBm) Fail

. (dBm)

AntD [ AntB [ AntC | AntA [AntD | AntB | AntC | AntA | SUM AntD+B+C+A AntD+B+C+A

EHT20| MCSO| 4 | 149 | 5745 | Full 0.4 041 | 0.41 | 0.43 |21.80 [21.84 | 21.89|22.16 | 27.95 30.00 3.20 Pass
EHT20{MCS0| 4 | 157 | 5785 | Full | 0.4 | 0.41 | 0.41 | 043 [21.47 |21.84 | 21.78 | 21.87 | 27.76 30.00 3.20 Pass
EHT20| MCSO| 4 | 165 | 5825 | Full 0.4 041 | 0.41 | 0.43 |21.69 |21.99 | 21.69 | 22.20 |27.92 30.00 3.20 Pass
EHT40{MCS0| 4 | 151 | 5755 | Full | 0.09 | 0.08 | 0.08 | 0.07 [21.46 |21.53 | 21.62 | 21.84 | 27.64 30.00 3.20 Pass
EHT40| MCSO| 4 | 159 | 5795 | Full | 0.09 | 0.08 | 0.08 | 0.07 |21.20 [21.49 | 21.73 [ 21.70 | 27.56 30.00 3.20 Pass
EHT80|MCS0| 4 | 155 | 5775 | Full | 0.07 | 0.05 | 0.05 | 0.06 |20.69 |20.81 | 20.74 | 20.99 | 26.83 30.00 3.20 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR230524001-06B

Band IV MIMO 4Tx Mode AntD + B+ C + A
Average Average
Data Fizs, RU Duty Factor F_’ower Density F‘SD DQ Pass
Mod. Rate INT{ CH. (MHz) Config (dB) with Duty Factor Limit (dBi) JFail
. (dBm/500kHz) (dBm/500kHz)
AntD [ AntB | AntC [ AntA | AntD | AntB | AntC | AntA [ SUM AntD+B+C+A AntD+B+C+A

EHT20| MCSO| 4 | 149 | 5745 | Full 0.4 0.41 | 041 | 043 | 554 | 560 | 550 | 582 |11.84 29.79 6.21 Pass
EHT20| MCSO| 4 | 157 | 5785 | Full 04 | 041 | 041 ] 043 [ 522 | 555 | 542 | 583 [11.85 29.79 6.21 Pass
EHT20| MCSO| 4 | 165 | 5825 | Full 0.4 0.41 | 041 | 043 | 555 | 586 | 561 | 6.14 |12.16 29.79 6.21 Pass
EHT40| MCSO| 4 | 151 | 5755 | Full | 0.09 | 0.08 | 0.08 | 0.07 | 2.55 [ 2.34 | 2.46 | 2.74 | 8.76 29.79 6.21 Pass
EHT40| MCSO| 4 | 159 | 5795 | Full 0.09 | 0.08 | 0.08 | 0.07 | 2.35 | 2.41 | 252 | 259 | 8.61 29.79 6.21 Pass
EHT80| MCSO| 4 [ 155 | 5775 | Full | 0.07 | 0.05 | 0.05 | 0.06 | -1.09 [-1.23 | -1.37 [ -0.96 | 5.06 29.79 6.21 Pass

Note: PSD Sum = Max PSD(Ant. D, Ant. B, Ant. C, Ant. A) + 10 log (4)
Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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\Test Result of 99% Occupied Bandwidth & 26dB Bandwidth\

MIMO <Ant. D+B+C+A>
<802.11a>

99% Occupied Bandwidth 26dB Bandwidth

Ref Level 30,00 dem  Offset 22,70 db @ RBW 200 kHz

Ref Level 30.00 dém Offset 22,77 d8 & RBW 300 kHz
o Att 20dB  SWT  10.1ms @ YBW 1MHz Mode Swesp e Att 2008 SWT  10.1ms & VBW 1MHz Mode Sweep
[ 1Pk View [@ 17k view
M1[1] 12.32 dBm Mi[1] 15.67 dBm)|
. 5.74276020 GHz| 5.77374400 GHz|
20 M1 Occ By 17.063293671 MHz| 20 dB p2[1] 0.97 dp)
" g - 23.08000 MHz|
10de N -
4 ¥ SR AP — R — |
7
0 dBrr

w/ \ | dant oy wirdy \
10 dem I AN 0dem
o f‘ AN { \

-10 dB:

. D2 -14:380 dem—] “,F \“
. ~
- | |-

B AMJ
-0 di o
50 dem lﬂi
~60 dBm-

CF 5.745 GHz

50 0B
10001 ES SEB" 50.0 MHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result -60 db
ML 1 57427602 GHz 12.32 dém
T1 1 5,73646585 GHz 2.00 dBm occ Bw 17.063293671 MHz
T 3 CF 5.785 GHz 10001 pts Span 80.0 MHz
2 1 5.75352015 GHz 2.82 dém - L P
L JU ] CHRRRRED e

JL J [ BECERRE )
Date 15 FEB.2025 01:06:26 AY . 202 26:

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300 Page Number 1 A2-10f 8



ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06B

<802.11be EHT20>

99% Occupied Bandwidth

Ref Level 30,00 dm  Offset 2280 d& & RBW 300 kHz

26dB Bandwidth
Spectrum @

Ref Level 30.00 dém Offset 22,80 d8 & RBW 300 kHz
o Att 200k SWT  10.1ms & YBW 1MHz Mode Sweep e Att 20d8 SWT  10.1ms @ VBW 1MHz  Mode Swesp
(@ 1Pk view [@ 1Pk view
M1[1] 14.56 dBm mi[1] 14.11 dBm

. 5.83150430 GHz| 5.81328800 GHz|
20 occlil 19.183081692 MHz 20 de p2[1] 2.85 dB)

. p h 23.80800 MHz
10 def D1 13572 denr

10 de

0 B

-10 dbm ’,. h‘,\ 0 gbm J \‘
20 dém -10) di "

D2 -12.428 dBy
30 g8 i

el 20 des
-40 demr
-50 dBm

J 4

CF 5.825 GHz

50 0B
10001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result -60 db
M1 1 5.9315043 GHz 14,56 dBm
T1 1 5.81538596 GHz B.68 dBm occ Bw 19.183081692 MHz
CF 5.825 GHz 10001 pts Span 80.0 MHz
T2 1 5.83456904 GHz 6.76 dBm L P
) G e L L ] W e
Dater 15 FEB 3025 013233 Date: 16.MAY.2025 16:42:4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11be EHT40>

99% Occupied Bandwidth

Ref Level 30.00 dem  Offset 22,82 dB = RBW 1 MHz

26dB Bandwidth

0 2 B @ 1M
@17k view [@ 1Pk View
Mil1] 16.69 dBm Milil 11.95 dBm|
20 dom s 5.79943100 GHz 57717040 Gho
v Occ B 38.616138386 MHz|| [ g, | o211 a4 o
10 dBm ’F 1 11 16,360 dBm

0 dem:

/ 5 | ‘
, 4
i

4 X '\
- s Mol

- 16.0640 MHZ
10 dB:
od
J ‘N =t 02 -9.640 dgm

-4
-60
50 0B
CF 5.795 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc| X-value | vy-value | Function | Function Result | 60 B
MI 1 5.789431 GHz 16.69 dBm
T1 1 57756519 GHz 7.44 dBm Oce Bw 38616138386 MHz
T2 1 © 8142601 GHe 10.02 dbm CF 5.795 GHz 10001 pts Span 160.0 MHz
i ) [T

[ EERRRRE
Dete: 15.FEB.2025 01:26.45

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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FCC RADIO TEST REPORT

Report No. : FR230524001-06B

<802.11be EHT80>

99% Occupied Bandwidth 26dB Bandwidth
’ wm
Spectrum v Spectrum 52
RafLevel 30,00 dém  OMfset 22,62 d3 @ RBW 1MHz Ref Level 30,00 dBm  Offset 22,77 d8 @ RBW 1 MHz
o Att 2008 SWT__ 10.1ms @ VBW 3MHz _Mode Swesp s At 20d8  SWT  10.1ms @ VBW 3 MHz Mode Sweep
(@ 1Pk view [0 17K View
Mi[1] 14.19 dBm mi[1] 17.76 dBm
. 5.7920140 GHz 7200800 @z
20 Occ By 77.908209179 MHz| 20 dB p2L1] 1.67 b
104 " i T DRI Ty i e 90.6560 MHz,
. 1 473 dby t
0 de j ‘\L
|
10 dem f \ 0dém J \
20 demal . -10 df
? 12,527 dm I" ‘x‘
o -20 dBi
-40 dam:
30 b
-50 dBm
-60 dBm 4o de
510 B
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | vy-value | Function | Function Result -60 db
M1 1 5792014 GHz 14,19 dbm
T1 1 5.7359919 GHz 9,47 dBm Qcc Bw 77.908209179 MHz
T2 1 5.8135001 GH2 8.07 dBm CF 5.775 GHz T0001pts Span 320.0 MHz
— _
[ CERRERE ] | BECERRE ]
Date: 15.FEB.2025 01:32.03 e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Report No. : FR230524001-06B

Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. D

MIMO Ant. B

Spectrum

=) G
Ref Level 30.00 B Offol 2202 5 o TOW S0 TE Ref Level 30,00 d2m  Offsel 22.73 48 & RBW 500 khz
o att 20d @ SWT  20ms e VBW 3 Mz Mode Sweep o att 2002 @ SWT  20ms @ VBW 3 MHz Mode Swesp
SGL Count 1004100 SGL Count 100/100
@ 1rm Avgpur (@ 1Rm AvgPwr
M1 5.90 dam| ML) .25 dbm
5.8181570 GHz 5.0318930 GHz
20 di 20 df
0 t 10 "
v SR AUV ORI
r - N p } =,
o 1 Y 9 ] |
10 / | -10 -
’ 7 \
&0 7 -20 dB 4 .
B / \
30 = 30 <
o . A AN
40 cBr— = “adem L _—
=50 di sa
-60 -
i
GF 5.625 GHz 1001 pts : . 5 zsu.u 2 (e sz o T S
N . ’ L JL J L [
Date: 3.FEB.2025 23 14:53
= Date: 3 FEB.2025 231428
. =
Spectrum @ Spectrum =
Ref Level 30.00 dam Offsat 22.77 dB & RBW 500 kHz Ref Lavel 30.00 dam Offsat 22,80 d8 & RBW 500 kHz
e Att 20 dB @ SWT 0ms @ VBW 3MHz  Mode Sween o At 20 d3 @ SWT 20ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count_100/100
@ 1rm Avgpur (@1°m AvgPur
M1l 6.01 dam| M1l 6.55 dbm
5.8177070 GHz 5.0176570 GHz
20 di 20 df
1 + 10 3
Y| R
S Ce =y fa b \
r 1
0 f 1 9 i I
| | J |
10 . 10 y )
7 N N
/
20 , 20 ~ .
rd I} \
30 -30 .
-~ <
— S e e
-40 — m I —
ey P mﬁﬂf__«-‘ e
0 sa
60 0
(CE5.825GHz 100Lpts ‘ s—————— CF 5.025 GHz 1001 pts Span 50.0 MHz
L. pr— —
N . ’ L JU ) L )
Date: 3.FEB.2025 23 14:07

Dete. 3 FEB.2025 23.13.45

TEL : 408 9043300
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<802.11be EHT20>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. D MIMO Ant. B

G Spectrum ] u:.?
v
Ref Level 30.00 dBm  Offsel 22.62 GB = RBW 500 Fhz Ref Level 30‘00_‘d3d'" Offset 22.73 dE = RBW 500 khz ]
e Att 20 di @ SWT 20ms @ VBW 3 MHz Mode Sweep o At 20 B & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 1004100 SG. count 100/100
@ 1rm Avgpur (@ 1Rm AvgPwr
M1 5.55 dam| Y 5.86 dBm
5.8158590 GHz 5.0168580 GHz
20 di 20 dl
1 10 -
x| N
f \
o a 1
| \
.10 -10
2 J \ i / \
20 7 T -20 7
3 d / N
30 - 30
-u/ . E “
— e - [
A —] | 40 der = R
50 d =0
-60 »
i
SEL —r menreae) GF 5.625 GHz 1001 pis Spon 50.0 Miz
J e prm— ————
N N ’ L JU J ) e
Date: 3.FEB.2025 23:56:17

Date 3 FEB 2025 23:55:55

MIMO Ant. C MIMO Ant. A

N G
Spectrum = Spectrum =
Ref Level 30.00 dam Offsat 22.77 dB & RBW 500 kHz Ref Lavel 30.00 dam Offsat 22,80 d8 & RBW 500 kHz
e Att 20 dB @ SWT Z0ms @ YBW 3MHz  Mode Sweep o At 20 d3 @ SWT 20ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[0 1Rm vgPwr (@ 17m Avgrwr
Mi[1] 5.61 dBm| Mi[1] 6.14 dBm
5.8162090 GHz| 5.68173080 GHz,
20 d 20 di
10 : 10 3
Y. o N .
S EUUR U ! \
o f Bl a / |
7 i -
| \
10 -10
/
20 20 d
y 20 7 -
g \
/ \ /
30 a0
- . | AN
- T | == e
o s0
-60 60
(CE5.825GHz 100Lpts : s—————— CF 5.025 GHz 1001 pts Span 50.0 MHz
L. pr— —
L JL 4 L JL J -
Cate: 3 FEB 2025 235529

Dete. 3 FEB.2025 23.56.08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06B

<802.11be EHT40>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. D

MIMO Ant. B

Date: 4 FEB 2025 00:05:02

o Spectrum u:.?
v
Ref Level 30,00 d8m  Offsel 22.52 4B = RBW 500 khz Ref Lavel 30‘00_‘d3d'" Offset 22,73 dE & RBW 500 kHz ]
e Att 20 di @ SWT 20ms @ VBW 3 MHz Mode Sweep o At 20 B & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[0 1Rm vgPwr [@17m AvgPwr
Mi[1] 2.55 dBm| Mi[1] 2.34 dBm
5.7368200 GHz| 5.7624900 GHz,
20 di 20 dl
10 10
Mt M1
- - — JU— P N
0 ‘4" s wl s — \
10 ‘l 1 10 |
|
|
. | 20 dB
20 -20
/ l\ y .
30 - a0 / .
/ \ / \
J Y / \
S——— 40 ———= 2 ——
R e [
=0
-60 .
7 T
CF 5.755 GHz 1001 pts : 5 a:nu.u 2 Ry T g [Tt
N n ’ - L JU J ) e
Cate: 4 FEB.2025 00°11:16
= Date: 4 FEB.2025 00:07:55
§ G
Spectrum o Spectrum —
Rof Lovel 30.00 dem  Offsel 22.77 GB = RBW 500 knz Ref Level 3“‘001-13;" Offsot 228048 & RW 500 [z
e Att 20 dB @ SWT Z0ms @ YBW 3MHz  Mode Sweep o At 20 dB @ SWT 20ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[0 1Rm vgPwr (@ 17m Avgrwr
M1 7.46 dim| Y 2.74 dBm
5.7733800 GHz| 5.2727800 GHz,
20 di 20 dl
10 10
M1 11
. e =i . . —
| _ J
10 I t 10 I
20 -20 o
s \ /
/ \ / \
30 — -30 :
/ \ 7 T\
oy v J
40 — = ) —
P — i — —
o 50
-60 60
GF 5.755 GHz 1001 pts Span 100.0 MHz
s e 5201000 MHZ F 5.
— " — CF 5.755 GHz 1001 pis

Dete. 4 FEB.2025 00.01.26

Span 100.0 MHz
i
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Report No. : FR230524001-06B

<802.11be EHT80>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. D

MIMO Ant. B

Date 4 FEB 2025 00:25:53

o Spectrum u:.?
v
Ref Level 30,00 d8m  Offsel 22.52 4B = RBW 500 khz Ref Lavel 30‘00_‘d3d'" Offset 22,73 dE & RBW 500 kHz ]
e Att 20 di @ SWT 20ms @ VBW 3 MHz Mode Sweep o At 20 B & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[0 1Rm vgPwr [@17m AvgPwr
Mi[1] 1.09 dBm| Mi[1] 1.23 dBm)|
5.740830 GHz] 5.785070 GHz,
20 di 20 dl
10 10
1 a 1
o — — — e S —— S —— —
| ‘ ' [ [ 1
10 ‘ ‘I -10
20 1 B ’ 1
/ ! 20 ] T
w0 ’ . J/ \
3 = -30
< - > -
J = ~
-40 By S 40 Z .
50 d =0
-60 .
7 T
CF 5.775 GHz 1001 pts : 5 anﬁ?u.o 2 SISO TR TG
N n ’ - L JU J ) e
Cate: 4 FEB 3025 00:26:23

MIMO Ant. C

MIMO Ant. A

Spectrum o Spectrum )
Ref Level 30.00 dam Offsat 22.77 dB & RBW 500 kHz Ref Lavel 30.00 dam Offsat 22,80 d8 & RBW 500 kHz
e Att 20 dB @ SWT Z0ms @ YBW 3MHz  Mode Sweep o At 20 d3 @ SWT 20ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[0 TRm Avgrwr [@17m Avgrwr
m11] 1.07 dBm| EEY 0.96 dBm
5.709940 GHz| 5.808810 GHz
20 d 20 di
10 10
0 — —— - 0 — — o R
S B ) \* - “
-10 ‘ | -10 I‘
2 | ) |
-20 20 db
T T 20 | t
! R / \
=0 < 30 o
’
40 dery o -40 —
- - T—
50 d S0
-60 60
GF 5.775 GHz 1001 pts Span 120.0 MHz
= —_—t ) CF 5.775 GHz 1001 pts
— | ' —

Date: 4 FEB 2025 0072312

Dete. 4 FEB.2025 00:18.41

Span 120.0 MHz
i
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Appendix B. Radiated Spurious Emission Test Data

Temperature : 21.1~23.9°C
Test Engineer : Ken Kuo and Edward Liao
Relative Humidity : 42.1~53.6%
Note symbol
-L Low channel location
-R High channel location

TEL : 408 9043300 Page Number : BlofB48



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06B

B1l. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark

(GHz) Rate
Mode 1 U-NII-3 5.725-5.85 D+B+C+A 802.11a 149 5745 6Mbps - -
Mode 2 U-NII-3 5.725-5.85 D+B+C+A 802.11a 157 5785 6Mbps - -
Mode 3 U-NII-3 | 5.725-5.85 D+B+C+A 802.11a 165 5825 6Mbps - -
Mode 4 U-NII-3 5.725-5.85 D+B+C+A 802.11be EHT20 149 5745 MCSO0 - -
Mode 5 U-NII-3 | 5.725-5.85 D+B+C+A 802.11be EHT20 157 5785 MCSO0 - -
Mode 6 U-NII-3 | 5.725-5.85 D+B+C+A 802.11be EHT20 165 5825 MCSO0 - -
Mode 7 U-NII-3 5.725-5.85 D+B+C+A 802.11be EHT40 151 5755 MCSO0 - -
Mode 8 U-NII-3 | 5.725-5.85 D+B+C+A 802.11be EHT40 159 5795 MCSO0 - -
Mode 9 U-NII-3 5.725-5.85 D+B+C+A 802.11be EHT80 155 5775 MCSO0 - -
Mode 10 | U-NII-3 5.725-5.85 D+B+C+A 802.11be EHT80 155 5775 MCSO0 - LF
Mode 11 U-NII-3 5.725-5.85 D+B+C+A 802.11be EHT80 155 5775 MCSO0 - SHF

TEL : 408 9043300 Page Number : B2 of B48




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06B

B2. Summar

of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 5611.89 56.67 68.20 -11.53 \Y, Peak @ Pass - Band Edge

1
802.11a 149 @ 11490.00 37.78 54.00 -16.22 \Y, Avg. Pass - Harmonic
802.11a 157 - - - - - - - - Band Edge

2
802.11a 157 | 11570.00 37.05 54.00 -16.95 H Avg. Pass - Harmonic
802.11a 165  5945.75 55.49 68.20 -12.71 H Peak @ Pass - Band Edge

3
802.11a 165 11650.00 38.33 54.00 -15.67 H Avg. Pass - Harmonic
802.11be EHT20 | 149 @ 5605.37 55.58 68.20 -12.62 Y, Peak @ Pass - Band Edge

4
802.11be EHT20 | 149 @ 11490.00 37.51 54.00 -16.49 Y, Avg. Pass - Harmonic
802.11be EHT20 | 157 @ 5637.93 55.45 68.20 -12.75 \% Peak Pass - Band Edge

5
802.11be EHT20 | 157 @ 11570.00 37.38 54.00 -16.62 \% Avg. Pass - Harmonic
6 802.11be EHT20 | 165  5935.13 55.77 68.20 -12.43 \% Peak Pass - Band Edge

TEL : 408 9043300 Page Number : B3 of B48




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11be EHT20 | 165 | 11650.00 37.61 54.00 -16.39 \Y, Avg. Pass - Harmonic
802.11be EHT40 | 151 | 5602.48 57.02 68.20 -11.18 \Y, Peak @ Pass - Band Edge
7
802.11be EHT40 | 151 | 11510.00 37.88 54.00 -16.12 \Y, Avg. Pass - Harmonic
802.11be EHT40 | 159 | 5939.93 55.29 68.20 -12.91 \Y, Peak @ Pass - Band Edge
8
802.11be EHT40 @ 159 @ 11590.00 38.26 54.00 -15.74 \% Avg. Pass - Harmonic
802.11be EHT80 | 155 | 5647.78 59.03 68.20 -9.17 Y, Peak @ Pass - Band Edge
9
802.11be EHT80 | 155 | 11550.00 38.66 54.00 -15.34 H Avg. Pass - Harmonic
10 LF 155 46.49 31.66 40.00 -8.34 Y, Peak @ Pass - LF
11 SHF 155 | 39274.00 54.44 74.00 -19.56 \% Peak Pass - SHF
TEL : 408 9043300 Page Number : B4 of B48
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
125 /‘ 1225 1
105 ’/,w 1
875
875
0.
. , T 70 T T U L1 EAH(UNI)
T A A A ot e i " P e Mhﬁ\ﬂ‘
oy " 521 sosstdotil | At
o N
350 . W“‘“‘M
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m HORN 82140 248129 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuy/n dBulfn dB dbuV ddfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S611.46 55.19 68.20 -13.01 39.39 33.08 12.65 29.93 0.0 232 113 PEAK
2 565177 93.43 69.51 -16.88 37.53 33.15 1270 29.95 @.B@ 232 113 PEAK _— Y —— —— ——
IOS46 585010630 -47.89 4233 335 1277 .95 0.9 2 113 PEAC LB/ B/ d5 g w8 B B o deg
4 ST 6255 11177 -48.72 46.27 3344 179 .95 0.9 23 113 PEAK 1574500 118,20 -o-oo- -ooo- L7 33.56 1281 1296 0.00 23 113 PEAC
gL 4BV
1225
1
105
875
0.0
AVG_54
52. R - T - ot T
L
o
kLY "
Rol ———
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 574500 11170 ------ ------ 95.29 33.56 12.81 29.96 @.88 232 113 AVERAGE
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125 |
/‘v
875
875
0. b,
) ) aclthd [TVt | S e S U LM EAK(UNI|
- 52 sokelaoted | A
i iy HFET
350 N P
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m HORN 2149 248129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1080.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBui/n dBulfndB djuV ddfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5611.89 56.67 68.20 -11.53 40.B6 33.09 12.65 29.93 0.0 300 284 PEAK
2 5652.86 54.87 69.73 -14.86 38.96 33.15 1271 29.95 @.B2 389 284 PEAK _— Y —— —— ——
IOS719.3 67,10 1061 -43.51 S0.82 346 1279 20.95 0.9 360 284 PEAC LB B/ dB g w8 B B o deg
4 S70.86 6655 110.94 -24.09 50.57 33.44 12.79 20.95 .09 39 264 PEAK 1574500 119.65 -o-oon -oooe 3.9 .60 1262 1296 0.00 380 184 PEAC
gL 4BV
1225
1
105
875
0.0
o — L AVG 54
Lt | S e
s
i
kLY —
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 574500 113,99 ------ ------ 97.53 33.60 12.82 29.96 0.06 30@ 284 AVERAGE
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
5l — _ ) L AVG_54 s — o _ ) L AVG_54
i - L R e e AV y TR LU Sy e R -
34 30
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11498.08 47.11 74.00 -26.89 56.68 39.19 18.44 67.48 .28 - -- PEAK 1 11490.08 47.12 74.00 -26.68 56.69 39.19 13.44 67.48 .28 - -- PEAK
2 11499.0@ 37.55 54.00 -16.45 47.12 39.19 18.44 67.48 0.2 - -~ Average 2 11490.08 37.78 54.00 -16.22 47.35 39.19 18.44 67.48 0.2 - -- Average
3 17235.08 48.62 68.20 -19.58 54.79 38.39 23.61 67.8l .33 - -- PEAK 3 17235.08 47.83 68.20 -20.37 53.91 38.39 23.61 67.81 .33 - -- PEAK
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Pol. Horizontal Vertical
gL i) gL )
1225 135
s 15
00 700
10.6G A6 54 AVG 54
55 = : — = 525 = : — =
~18G RS P A S S D N Py I VR S S S R S g
] e 30 (i
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste : BOR-G Ste: BO-G
Conditions AVG 54 3n HORY 02140 240129 HORTZONTAL Condition: AVG 54 3n HORY B2140 240120 VERTICAL
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
AVG_54 AVG_54
55— T » : = 3 55— T = ; e 37
y § R— e NNl by s T B
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11578.08 46.50 74.00 -27.41 56.69 39.84 18.51 67.32 @.27 - -- PEAK 1 11570.08 46.17 74.08 -27.83 55.67 39.84 18.51 67.32 0.2 - -- PEAK
2 11578.0@ 37.85 54.00 -16.95 46.55 39.84 18.51 67.32 @.27 - -~ Average 2 11570.08 36.72 54.08 -17.28 46.22 39.84 18.51 67.32 0.7 - -- Average
3 17355.08 48.74 68.20 -19.46 54.53 38.67 23.13 67.91 @.32 - -- PEAK 3 17355.08 48.32 68.20 -19.88 54.11 38.67 23.13 67.91 .32 - -- PEAK
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Pol. Horizontal Vertical
gL i) gL )
1225 135
s 15
00 700
10.6G A6 54 AVG 54
55 = : — = 525 = — =
~18G - RSN AN S S P N g - (R SO U S O N gy
0 s 30 ol
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste : BOR-G Ste: BO-G
Conditions AVG 54 3n HORY 02140 240129 HORTZONTAL Condition: AVG 54 3n HORY B2140 240120 VERTICAL
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Pol. Horizontal Fundamental
- Level (dBuVim) - Level (dBuvim)
1225 k 125
105 v\m 105
875
T a5
" PENK BE[BA 1021
M . [TV | S e S U LM EAK(UNI|
521 Mgl . iy M
5! o IW h
35” 3, M’“MW ot
17
17
Peak 5625 5850, 5875, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m HORN 82140 248129 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/m dbul/n - dB djuV B/ dB dB D om o dey Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.80 61.34 110.80 -49.46 44.32 34.08 12.95 30.01 0.0 181 120 PEAK
2 5857.75 64.00 110.03 -46.83 46.97 34.69 12,95 30.01 @.Be 181 120 PEAK _— Y —— —— ——
IoS5.00 409 680 19,61 .08 3.0 13.00 1.02 0.9 11 120 PEAC L dB/n B/ d5 R w8 B o deg
4 SM5.75 S5.49 68.28 -12.71 33.28 340 13.64 .03 .09 181 12 PEAK 1 5825.00 116,98 ---oo- --oo- le0.04 3401 1231 1395 0.00 181 120 PEAC
gL 4BV
1225
105
875
0.0
AVG_54
52' o = = = |
IS
—_——
A /"““h_"—'_‘_'_/
S
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5825.00 109.74 ------ ------ 92.80 34.61 12,91 29.95 @.06 181 120 AVERAGE
TEL : 408 9043300 Page Number : B11 of B48
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Pol. Vertical Fundamental
- Level (dBuVim) el (EBVm)
1225 k 125
105 \ 1
875
1 T a5
" i, 2 PENK BE[BA 1021
' AU‘“- . [TVt | S e S U LM EAK(UNI|
524 by d sl .
5! " " b
e s
38,
=7 oo st s
17
17
Peak 5625 5850, 5875, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m HORN 2149 248129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1080.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/n dbul/n dB dBuV ddfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.80 74.28 115.36 -41.88 57.26 34.08 12.95 30.01 0.0 300 12 PEAK
2 5858.25 67.59 109.89 -42,30 50.56 34.69 12,95 30.01 @.Be 389 12 PEAK _— Y —— —— ——
IS4G 575 6800 (1454 3656 M0 13.00 1.02 0.9 360 12 PEAC L dBW/n B/ dB gV w8 B o deg
4 S96.08 55.27 68.28 -12.93 35.08 3419 13.00 .02 0.09 38 12 PEAK 1 582500 120,26 ----o- --oo- 3.3 3405 123 199 0.00 38 12PEK
gL 4BV
1225
105
875
0.8
o — Lo AVG_54
[E——
ﬂww
3540 —
[—
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5825.00 113.33 ------ ------ 96.37 34.83 12.92 19.99 @.00 300 12 AVERAGE
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
AVG_54 AVG 54
g — === T g —— == 1 S
ISR Lo s s g et PRI e P S
34 30
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11650.08 47.65 74.08 -26.35 57.24 38.82 18.58 67.25 @.26 - -- PEAK 1 11650.08 46.73 74.08 -27.27 56.32 38.82 18.58 67.25 @.26 - -- PEAK
2 11650.08 38.33 54.00 -15.67 47.92 38.82 18.58 67.25 .26 - -~ Average 2 11650.0@ 37.32 54.00 -16.68 46.91 38.82 18.58 67.25 @.26 - -- Average
3 17475.08 49.99 68.20 -18.3¢ 55.26 39.17 23.25 68.186 .32 - -- PEAK 3 17475.08 49.20 68.20 -19.00 54.56 39.17 23.25 68.18 .32 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 VG _54
525 = : s = 525 = —— =
~18G Lo WWMMMWUJ B A E m—-»-mwwﬂf
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL

TEL : 408 9043300 Page Number : B14 of B48
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEALTO-2% 140,
1225 /‘ 1225 1
105 Fj 1
875
yr a5
,
. 3y [TVt | S e | 4 LM EAK(UNI|
2 A J
£ | ) . o PRI
" y AN 5 IR LG e
! 7" |pwebratesmiite™ i A
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_02149 249129 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/m dBulfn dB dBuV ddfn oAb dB D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1561247 5471 68.20 -13.49 38.89 33.09 12.66 20.93 0.08 277 323 PEAK
2 5650.83 53.91 68.22 -14.31 38.01 33.15 12.70 29.95 @.8e 277 323 PEK _—
TS50 S.5 10733 47,81 B33 3 1277 295 0.9 27 323 PEKC L dBW/n B/ dB B w8 B B o deg
4 S70.86 56.95 110.94 -53.95 40.68 33.44 12.79 2.95 .09 277 323 PEAK 1574500 116,27 -o-mos -oooe AL 6 128 1.6 000 277 323 PEK
gL 4BV
1225
1
105
875
0.0
Y I Lo AVG 54
e [P
B
e
kLY b il
R
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5745.00 109.09 ------ ------ 92.63 33.60 12.82 29.96 @.08 277 323 AVERAGE

TEL : 408 9043300 Page Number : B15 of B48
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEALTO-2% 140,
1225 /‘ 125 :
108 /’“ﬂ\ 15
875
875
, 3
700 T M LT 1] 1M EAK(UNI)
1 [T | S | L]
O PO RPN BTV AP W Y.
52 p— et
WMW e
350 W e
150 o
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN 02149 249129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/m dBulfn dB dBuV ddfn oAb B D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5605.37 55.58 68.20 -12.62 39.78 33.08 12.65 29.93 0.08 360 289 PEAK
2 5650.17 53.20 68.33 -15.13 37.38 33.15 12.70 29.95 @.8e 368 289 PEAK _—
TSSO 7203 1037 3.4 506 343 1279 .95 0.09 360 289 PEAC L dBW/n B/ d5 GV w8 B o deg
4 ST0.06 67.63 110.94 8331 5135 3344 179 2.95 @.09 38 269 PEAK 1574500 120,19 -o-oos -oooe 3.7 .60 126 196 0.00 380 189 PEAC
gL 4BV
1225
1
105
875
0.0
Y I L AVG 54
PN TE) e
g e
kLY "
S
17
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 574500 112,69 ------ ------ 96.23 33.60 12.82 29.96 0.00 30@ 289 AVERAGE

TEL : 408 9043300 Page Number : B16 of B48
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
Q\!G_M ch,_
55— Y e o 55— f = : e it
ol " v oty i e | diind Iy WWMW«M
34 30
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode i 4 Vode i 4
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11499.08 46.87 74.00 -27.13 56.44 39.19 18.44 67.48 .28 - -- PEAK 1 11499.08 47.89 74.08 -26.91 56.66 39.19 18.44 67.48 .28 - -- PEAK
2 11499.0@ 37.26 54.00 -16.74 46.83 39.19 18.44 67.48 0.2 - -~ Average 2 11490.0@ 37.51 54.00 -16.49 47.68 39.19 18.44 67.48 0.2 - -- Average
3 17235.08 48.89 68.20 -19.31 54.97 38.39 23.61 67.81 .33 - -- PEAK 3 17235.08 48.89 68.20 -19.31 54.97 38.39 23.61 67.81 .33 - -- PEAK

TEL : 408 9043300 Page Number : B17 of B48
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FCC RADIO TEST REPORT

Report No. : FR230524001-06B

Pol. Horizontal Vertical
! HLMW&MIH’ ! 4ﬂLweI(Wll\ﬂln)
1225 1225
815 5
00 00
10.6G AG 54 ANG 54
525 = — e 525 = — =
~18G ol R RSP S S R N gy a RS N S SO Y N g
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt 4 ode 4

TEL : 408 9043300
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEAL 1027 140,
1225 | 128
— M,
10! ){ 105
875
/ a5
,
/Vm " o0 T T U LM EAK(UNI|
52, ! 2 ot i ‘.4‘ A -
52! WWWWWWWWM it o
3,
350 . W"’MM
17
17
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_02149 249129 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mo dBuy/n dBulfn dB - dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 562165 53.89 68.20 -14.31 38.06 33.19 12.67 29.94 0.08 153 158 PEAK
2 5650.14 52.68 68.30 -15.62 36.78 33.15 12.70 29.95 @.8e 153 158 PEAK _——
3OS05.45 548010673 -SLO3 3.2 3336 12.77 .95 0.09 153 158 PEAC L dB/n B/ d B w8 B B o deg
4 S70.25 5450 11137 -56.57 35.22 33.44 1279 2.95 0.09 153 158 PEAK 1578500 116,39 ---oo- -ooo- 870 B8 1286 597 000 153 15 PR
gL 4BV
1225
105
875
0.0
Y I Lo AVG 54
|E——
IR
e
e —-—M-—,‘._./"_"M
Rl e
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5785.00 109.63 ------ ------ 92.94 33.80 12.86 29.97 @.0@ 153 158 AVERAGE

TEL : 408 9043300 Page Number : B19 of B48



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06B

Pol. Horizontal Fundamental
, soLevel (dBuvim)
- |
105, W/\ \\
875 \T
n “REAK BEBA 1621
o M | ottt IR .
35,
17
Peak 5785 5818, 551, 5884, 517, 5050 Blank
Frequency (MHz)
Site : B3CHe2-(A
Condition: PEAK BE(B4) 16-24 3m HORN 02140 249129 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PN

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg

5854.96 53.74 110.89 -57.15 36.72 34.08 12.95 30.01 .80 153 158 PEAK
5873.61 95.20 105.50 -50.39 38.12 34,12 12,97 30.01 @.0@ 153 158 PEAK
5922.78 54.55 69.84 -15.29 37.36 34,19 13.82 30.02 .00 153 158 PEAK
5943.02 54.91 68.20 -13.29 37.68 34.21 13.85 30.83 @.8@ 153 158 PEAK

TEL : 408 9043300
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Pol. Vertical Fundamental
. goLvel (dBUV/m) 4o Level (dBuVim)
PERR_BE[EA_T0- 27 140
1225 124
anE —

5 4 me W Tt S e | L LM EAK(UNID!
2
52,

PR P RO TS s h
52! cppuste L
sl e
350 o MWWW
17.
17
Peak 5600 5697, 5674, 57, 5748, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site  : e3cHa2-CA Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n HORN_ 02140 240120 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dBulfn dB - djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5637.93 55.45 68.20 -12.75 39.58 33.13 12.69 20.95 0.08 268 17 PEAK
2 565125 53.68 69.13 -15.45 37.78 3315 1270 29.95 0.88 268 17 PEAK _—
TS0 54771052 5005 .63 3R 1277 295 0.9 268 17 PEC L dBW/n B/ dB B w8 B B o deg
4 ST S6.62 11079 -55.17 4034 33.41 1279 29.95 0.8 268 17 PEAK 1 5785.00 119.70 --o-on -ooeoe 6291 B8 1.8 297 0.00 268 17 PEAC
Lol BuVin)
1225
105
875
0.0
Y I Lo AVG 54
] | S
-
I
e ‘-H—n—,,_..r'_"'f
R
17
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5785.80 113,57 ------ ------ 96.73 33.93 12.88 29.97 @.08 268 17 AVERAGE

TEL : 408 9043300 Page Number : B21 of B48
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Pol. Vertical Fundamental

o Level [gBuVim)

7 \ V‘ REAK_BE(B4).16.24]

1 2
52, WMW el 3 :

Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site © @3CHe2-CA
Condition: PEAK BE(B4) 16-24 3n HORN 62140 24129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.96 55.96 110.89 -54.93 33.94 34.88 12.95 3.8l .88 268 17 PEAK
5878.47 56.86 106.47 -58.41 39.88 34.11 12.96 3.8l @.ee 268 17 PEAK
5923.93 53.86 68.99 -15.13 36.67 34,19 13.82 30.02 0.00 268 17 PEAK
5944.39 54.89 68.20 -13.31 37.68 34.28 13.84 30.83 @.88 268 17 PEAK

PN

TEL : 408 9043300 Page Number : B22 of B48
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
AY6_54 AVG_54
55— T = " = 3T 55— i = . = v
i P T AT ot st B T L I
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Mode 15 Mode 15
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11578.08 46.62 74.60 -27.38 56.12 39.84 18.51 67.32 0.2 - -- PEAK 1 11570.08 46.99 74.08 -27.10 56.40 39.84 18.51 67.32 0.2 - -- PEAK
2 11578.0@ 37.20 54.00 -16.80 46.79 39.84 18.51 67.32 @.27 - -~ Average 2 11570.08 37.38 54.00 -16.62 46.88 39.84 18.51 67.32 0.7 - -- Average
3 17355.08 48.92 68.20 -19.28 54.71 38.67 23.13 67.91 @.32 - -- PEAK 3 17355.08 48.63 68.20 -19.57 54.42 38.67 23.13 67.91 @.32 - -- PEAK

TEL : 408 9043300 Page Number : B23 of B48
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Pol. Horizontal Vertical
! HLMW&MIH’ ! 4ﬂLweI(Wll\ﬂln)
1225 1225
815 5
00 00
10.6G AG 54 ANG 54
525 = — e 525 = — =
~18G T g a R NS NSO S R
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt :5 ode 5

TEL : 408 9043300
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Pol. Horizontal Fundamental
- Level (dBuVim) el (EBVm)
1225 k 125
108 \/\ 15
875
T a5
700 T M LT 1] 1M
e N T T TLL] i BN
5! i o
340 R M
3B
17
17
Peak 5625 5850, 5875, 5400 025, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m HORN 82140 248129 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuy/m dbul/n - dB - djuV difn oAb dB D om o dey Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.80 66.39 110.80 -44.41 49.37 34.08 12.95 30.01 0.0 100 120 PEAK
2 5856.75 68.14 110.31 -42,17 SL.11 34.69 12,95 30.01 @.B2 189 120 PEAK _— Y —— —— ——
TOSA75 31 GR3E 1467 T2 M9 13.00 1.02 0.9 160 120 PEAC L dB/n B/ d5 B w8 B o deg
4 SM5.50 5498 68.28 -13.2 .77 3400 13.64 .03 0.09 189 120 PEAK 1 5825.00 116,98 ---oo- --oo- le0.04 3401 1231 1395 0.00 180 120 PEAC
el (EBVm)
1225
105
875
0.8
AVG_54
55— ——- L. L 2
RN ™
S
e it s
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5825.00 108.82 ------ ------ 91.88 34.61 12.91 29.95 0.06 100 120 AVERAGE

TEL : 408 9043300 Page Number : B25 of B48
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Pol. Vertical Fundamental
. Level [0BUVIm) Lol BV
1225 k 128
105 1
875
! 1 e o5
S EYAY U pEAK BEBA) 1621
v M 5 4 [TV | S I e | U LM EAK(UNI|
AT TS TRRRR VUL PFS ARU PP
oy A
340 . et
17
17
Peak 5625 5850, 5875, 5900, 5125, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN 02149 249129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dbul/n dB - djuV ddfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 585288 75.39 115.64 -40.25 58.37 34.08 12.95 0.0 0.0 280 12 PEAK
2 5864.88 78,72 108.03 -37.31 53.67 34.19 12.96 0.0 @.8e 288 12 PEAK _——
IS0 S04 6058 (1454 I.85 M0 13.60 1.02 0.9 280 12 PEAC L dB/n B/ d g w8 B 6B o deg
4 SOBA3 ST7 6.8 -12.43 3556 3400 13.63 .02 0.09 28 12 PEAK R o251 3404 123 30.00 0.00 280 12PE
Lol BV
1225
105
875
0.0
Y I Lo AVG 54
N
P
et
- R
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5825.00 113.28 ------ ------ 96.32 34.83 12,92 19.99 6.00 280 12 AVERAGE
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FCC RADIO TEST REPORT
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
Avg 54 VG 54
55— f = . = VE' 55— i = ; e vg:;.-
" i ettt O g o hoeiete'] Lty A SRty s
34 30
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Mode i 6 Mode i 6
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11650.08 46.87 74.68 -27.13 56.46 38.82 18.58 67.25 .26 - -- PEAK 1 11650.08 46.94 74.08 -27.86 56.53 38.82 18.58 67.25 @.26 - -- PEAK
2 11650.08 37.53 54.00 -16.47 47.12 38.82 18.58 67.25 .26 - -~ Average 2 11650.0@ 37.61 54.08 -16.39 47.20 38.82 18.58 67.25 @.26 - -- Average
3 17475.08 50.81 68.20 -18.19 55.37 39.17 23.25 68.18 .32 - -- PEAK 3 17475.08 49.57 68.20 -18.63 54.93 39.17 23.25 68.18 .32 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLMW&MIH’ ! 4ﬂLweI(Wll\ﬂln)
1225 1225
815 5
00 00
10.6G AG 54 ANG 54
525 = - — e 525 = — =
~18G ol RN N T S N R g al S N~
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt 6 lode 6
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEAL 1027 140,
1225 | 128
o o !
10 ]M‘ Wik Aler
875
}N a5
,
o LT | N T U Ln EAK(A
o ST o
5! e e WW
Wwwﬂ"’
350 - WMMWM
17
17
Peak 5600 5631, 5662, 5693, 574, 5755
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_02149 249129 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuV/n dBulfn  dB djuV ddfm oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S645.88 54.06 68.20 -14.14 38.17 33.14 12.70 29.95 0.08 200 356 PEAK
2 5650.38 53.59 68.48 -14.89 37.69 33.15 12.70 29.95 0.89 280 356 PEAK _—
IS5 628 107.32 -45.04 06,09 3337 12.77 .95 0.9 260 356 PEAC LB B/ d g w8 B B o deg
4 ST 63.05117.09 -53.84 46.95 33.46 1279 .95 .09 280 356 PEAK 1575500 11157 -o-mon -oome .36 372 1285 136 000 200 35 PEK
gL 4BV
1225
105
875
0.0
Y I Lo AVG 54
E—
W_M-WJ
kLY A —
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5755.00 103.96 ------ ------ 87.35 3372 12.85 29.96 0.80 208 336 AVERAGE
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Pol. Horizontal Fundamental

o Level [gBuVim)

52, L o
350
17
Peak 5755 5T, 5833, 5872, 5o, 5650 Blank
Frequency (MHz)
Site : B3CHe2-(A
Condition: PEAK BE(B4) 16-24 3m HORN 02140 249129 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.65 53.89 111.61 -57.72 36.87 34.08 12.95 30.81 .80 200 356 PEAK
5870.64 54.73 186.42 -51.69 37.67 34.11 12.9% 38.81 @.B@ 200 356 PEAK
5024.65 53.89 68.46 -14.57 36.70 34.19 13.82 30.02 0.80 200 356 PEAK
5945.71 54.97 68.28 -13.23 37.76 34.28 13.84 38.83 0.88 289 356 PEAK

PN
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEAL 1027 140,
1225 | 128
1
105 — NATTYS
10! j“ 105.
875
M’Jﬂ a5
70, 4 !
1 ) P P o T ] —n EAKUN|
5250 T " (L w
52 et
350 . W_MWMM‘ ™
17
17
Peak 5600 5631, 5662, 5693, 54, 5755
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN 02149 249129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBui/n dBulfndB djuV ddfn oAb dB D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 560248 57.02 68.20 -11.13 41.24 33.07 12.64 29.93 0.0 360 211 PEAK
2 565193 56.67 69.63 -12.96 40.77 33.15 12.70 29.95 @.8e 368 211 PEAK _—
TOS0001 6806 105,45 37,39 SLOL 3333 12.77 .05 0.9 360 211 PEAC L dBW/n B/ d g w8 B B o deg
4 57013 66.50 11109 -24.59 50.22 33.44 12.79 20.95 .09 38 211 PEAK 1575500 114,31 -oomoe -ooeme 97.66 376 12,85 136 0.00 30 2LLPEK
gL 4BV
1225
1
105
875
0.0
Y I Lo AVG 54
VLY ([N
B
s
e /\—--—,,_Mr"_',
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5755.00 107.48 ------ ------ 99.99 33.63 12.83 29.96 0.00 30@ 211 AVERAGE
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Pol. Vertical Fundamental
, soLevel (dBuvim)
- |
1050 e
1050}y
875
” bt B BB 1624
1
521 WW e st
35,
17
Peak 5755 5T, 5833, 5872, 01, 5650 Blank
Frequency (MHz)
Site : B3CHe2-(A
Condition: PEAK BE(B4) 16-24 3m HORN 02140 249129 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.45 55.32 112.65 -36.73 38.30 34.08 12.95 30.01 ©.80 380 211 PEAK
5874.73 54,18 105.28 -51.18 37.18 34.12 12.97 3@.el @.ee 389 211 PEAK
502485 53.15 68.31 -15.16 35.96 34,19 13.82 30.02 @.80 300 211 PEAK
5928.94 55.89 68.28 -13.11 37.89 34.13 13.83 38.82 @.88 38 211 PEAK

PN
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
AVG_54 AVG_54
55— f = : = S 55— i = y e ¥
ety L AT Sl sas S MPINRLY bty it g byt s Bt A S
34 34
Peak 15 15
Avg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode 27 tode 17
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11518.08 46.95 74.00 -27.85 56.52 39.14 18.46 67.44 0.2 - -- PEAK 1 11510.08 47.29 74.08 -26.71 56.86 39.14 18.46 67.44 0.2 - -- PEAK
2 11518.08 37.63 54.00 -16.37 47.20 39.14 18.46 67.44 0.7 - -~ Average 2 11510.08 37.88 54.00 -16.12 47.45 39.14 18.46 67.44 0.27 - -- Average
3 17265.08 49.61 68.20 -18.59 55.63 38.44 23.84 67.83 0.3 - -- PEAK 3 17265.08 48.61 68.20 -19.59 54.63 38.44 23.84 67.83 .33 - -- PEAK
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Report No. : FR230524001-06B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(|IB||\|IJ|n) ! Hmel(mvnn)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = — e 525 = — =
~18G 5 VO W S T w___,,f a [ R wﬂf
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
okt 7 ke 7

TEL : 408 9043300

Page Number : B34 of B48



ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06B

Freq Level Line Margin Level Factor Loss Factor Facter

Pol. Horizontal Fundamental
- Level (dBuVim) - Level (dBuvim)
PEAR BEEAL 1027 140,
1225 /| 125
105 v/ 105
875 Fr( a5
,
. ) 3 MM“ WW o0 T T 4 LM EAK(UNI|
52, i ) el
52! Mm,,mmmf‘ g
0 3 WWWW
17
17
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_02149 249129 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos

Remark

+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

- Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dBulfn dB dBuV ddfn oAb dB D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 56282 54.20 68.20 -13.01 3846 33.10 12.67 2.4 0.00 105 118 PEAC

2 565078 53.66 68.72 -15.06 3776 33.15 12.78 2905 .08 185 118 PEAC _—

3OS0 58.30 10887 50.57 42.07 3340 1073 2.95 009 106 113 PEAK fHz dBuijn diuifndB dBV dBfu &5 dE A8 deg

4 5732 555111152 -56.61 30.23 3344 1279 29.95 0.6 186 115 PEA 1 5795.00 113,46 --oeon -ooooe 9.67 3388 12.85 19.97 0.00 186 113 PEAC
INCCICAL)
1225
15
B7.5
70.01
Y I Lo AVG 54

e |
[
-
kLY M—Fl
350
17
Avg Blank
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 579580 185.79 ------ ------ 89.00 33.88 12.88 29.97 @.80 106 118 AVERAGE

TEL : 408 9043300

Page Number : B35 of B48



ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06B

Pol. Horizontal Fundamental

o Level [gBuVim)

" H\, R “SELK BEEA. 1624

Peak 5795 5426, 5919, 5950 Blank

5857, 5808,
Frequency (MHz)

Site : B3CHe2-(A
Condition: PEAK BE(B4) 16-24 3m HORN 82140 248129 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.65 64.45 111.54 -47.09 47.43 34.88 12.95 30.81 @.ee 186 118 PEAK
5868.81 61.87 107.16 -45.29 44.81 34,11 12.96 3.8l @.ee 186 118 PEAK
5023.50 54.55 69.31 -14.76 37.36 34,19 13.82 30.02 0.80 186 118 PEAK
5944.47 54.83 68.20 -13.37 37.62 34.28 13.84 3.3 @.88 186 118 PEAK

PN
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Pol. Vertical Fundamental
- Level (dBuVim) - Level (dBuvim)
PEAK_BE[EA]_T0-21] 140
1225 /| 125
108 - vhvf\v 15
875
/’( a5
0.
o e %l e B W na BT —n EAKUND)
o A, \vwm
s 9 - ]
et e
34 s e
3B
17
17
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m HORN 2149 248129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/m dBulfn  dB dBuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5616.97 53.94 68.20 -14.26 38.13 33.09 12.66 29.34 0.0 342 14 PEAK
2 5650.31 S1.88 68.43 -16,55 35.98 33.15 1270 29.95 @.B 342 14 PEAK _—— Y ——
TS5 5675 106,04 49,39 M05D 3R 1277 .95 0.9 3B 14 PEC L dB/n B/ d B w8 B o deg
4 ST 5905 113.30 -54.12 42.89 3345 12.79 .95 @09 M2 14 PEAK 1 5795.00 116,04 -o-oo- -oooe 805 397 18 B 000 M MPEK
gL 4BV
1225
105
875
0.0
o — Lo AVG 54
I
I
s
2 e a
350
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5795.00 108.29 ------ ------ 91.40 33.97 12.89 129.97 6@.e@ 342 14 AVERAGE
TEL : 408 9043300 Page Number : B37 of B48
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Pol. Vertical Fundamental

o Level [gBuVim)

VAT
50

=
n
=
I

Peak 5795 5426, 5857, 5488, 5919, 5950 Blank
Frequency (MHz)

Site : B3CHe2-(A
Condition: PEAK BE(B4)_16-24 3m HORN 92140 248129 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.65 67.14 111.54 -44.49 50.12 34.88 12.95 3@.01 @.ee 342 14 PEAK
5874.98 63.04 105.21 -42.17 45.96 34,12 12.97 3@.el e.ee 342 14 PEAK
502458 53.61 68.51 -14.99 36.42 34,19 13.82 30.02 @.00 342 14 PEAK
5939.93 55.29 68.20 -12.91 33.88 34.28 13.84 30.83 4.8 342 14 PEAK

PN

TEL : 408 9043300 Page Number : B38 of B48
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
A 54 w54
55— = . = e 55— = " = e
) B T NP - i A PR
34 30
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode i 8 Vode 18
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11598.08 47.55 74.08 -26.45 57.65 38.99 18.53 67.29 0.2 - -- PEAK 1 11590.08 47.55 74.08 -26.45 57.65 38.99 18.53 67.29 .27 - -- PEAK
2 11599.08 38.10 54.00 -15.9% 47.60 38.99 18.53 67.29 @.27 - -~ Average 2 11590.08 38.26 54.08 -15.74 47.76 38.99 18.53 67.29 8.7 - -- Average
3 17385.08 50.91 68.20 -17.29 56.61 38.78 23.16 67.96 .32 - -- PEAK 3 17385.08 49.68 68.20 -18.52 55.38 38.78 23.16 67.96 .32 - -- PEAK

TEL : 408 9043300 Page Number : B39 of B48



SPORTON LAB.
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Pol. Horizontal Vertical
! HLMW&MIH’ ! 4ﬂLweI(Wll\ﬂln)
1225 1225
815 5
00 00
10.6G AG 54 ANG 54
525 = — e 525 = — =
~18G ISV RGPS S R N N g |
350 350
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt 8 ode i

TEL : 408 9043300
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEA 1027 140,
1225 | 128
1065 T o,
" g 105
875
ﬁ,w 875
, 4
1 . 3. " [TVt | S e | U LM EAK(UNI|
52 5| pnsbgutotibiblpuresh T JMJ W
5 B e :
350 Y
IEW"WM
17,
17
Peak 5600 563, 5670, 5705, 5740, 5775
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_02149 249129 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN B2148 246129 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/m dBul/ndB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S648.48 56.34 68.20 -11.56 40.45 33.14 12.70 29.95 0.0 241 93 PEAC
2 5650.75 5457 68.76 -14.19 38.67 33.15 12.70 29.95 0.8 241 93 PEAK _—
IOS0.08 6125 1074 45,19 45.06 3337 12.77 .95 0.9 241 93 PEAC LB/ B/ dB GV w8 B B o deg
4 5745 6973 120.49 -50.71 3.4 33.47 1280 29.95 .09 241 93 PEAK 1577500 110,45 ---oo- -ooo- 8L 376 128 1.6 000 M BPEK
gL 4BV
1225
105
875
0.0
Y I Lo AVG 54
[ ——
U
S
e st
i Me—
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_ 54 3m HORN_B2148 248129 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5775.00 103.30 ------ ------ 86.65 33.76 12.85 29.96 .00 241 93 AVERAGE

TEL : 408 9043300 Page Number : B41 of B48
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Pol. Horizontal Fundamental
- Level (dBuVim)
1225 ‘\\
1050kt me B,
875 \
" W‘w "PEA BEBA. 1624
VMM :
0 Pt A
35,
17.
Peak 5115 5810, 5845, 5800 515, 5650 Blank
Frequency (MHz)
Site : B3CHe2-(A
Condition: PEAK BE(B4) 16-24 3m HORN 02140 249129 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.63 60.91 111.65 -30.74 43.89 34.08 12.95 30.e1 @.80 241 93 PEAK
5870.73 61.27 1@6.48 -45.13 44.21 34.11 12.9% 3@.el @.ee 241 93 PEAK
5024.63 54.03 68.43 -14.45 36.84 34,19 13.82 30.02 @.00 241 93 PEAK
5925.85 55.55 68.28 -12.65 38.36 34.13 13.82 38.82 @.88 241 93 PEAK

PN
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAR BEEA 1027 140,
1225 | 125
106 Lo iy AW
10! '( AV TN 105,
875
M 875
,
1 ] [TVt | S e | U LM EAK(UNI|
2
52 Sharbtia ottt ]
5! o e
apsH i A
380 N T
17
17
Peak 5600 563, 5670, 5705, 5740, 5775
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHAD-CA Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN 02149 249129 VERTICAL
+ RBW:1080.080kHZ VBW:3000.,000kHz SWT:Auto Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dBuy/n dBulfn dB dBuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.78 59.03 68.20 -9.17 43.14 33.14 12.70 29.95 0.08 360 250 PEAK
2 565128 56.54 69.15 -12.61 40.64 33.15 12.70 29.95 0.80 368 250 PEAK _—
I OSI05.00 G466 106,60 -4L.04 43,49 3335 12.77 .05 0.09 360 250 PEAC LB/ B/ dB G w8 B B o deg
4 STLI 67.02 11331 46,23 5073 33.45 179 .95 .09 38 250 PEAK 1577500 113,34 -o-mon -oome %655 388 1.8 .97 0.00 300 250 PEK
gL 4BV
1225
105
875
0.0
Y I Lo AVG 54
el |y
e
o
e _'__,JM"\—,.,_M"'_"'-"
i e
17
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5775.00 105.35 ------ ------ 88.74 3372 12.85 29.96 0.00 308 250 AVERAGE
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Pol. Vertical Fundamental
. Level [0BUVIm)
1225 ‘\
anE ,M‘ il m .y -
TENVNY \
a5
" P BB 1624
bt iy .
N A
1
Peak 5175 5810, 5845, 5880, 5915, 5950 Blank
Frequency (MHz)
Site 1 B3CHB2-CA

Condition: PEAK BE(B4)_16-24 3m HORN 92140 248129 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.95 62.21 110.86 -48.65 45.19 34.88 12.95 3.8l @.8@ 300 250 PEAK
9865.13 64.94 107.96 -43.62 47.89 34.18 12.96 30.81 @.ee 388 258 PEAK
502428 53.18 68.73 -15.63 35.01 34,19 13.82 30.02 0.80 300 250 PEAK
5937.75 55.38 68.20 -12.82 33.18 34.28 13.83 30.83 @.88 380 258 PEAK

PN
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
5 5
55— i R = = »(G_"' 55— i = : e A‘{ﬂ}"’
R YRR Nt ot b At ]
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode 19 Vode 19
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11550.08 48.17 74.60 -25.83 57.66 39.10 18.49 67.35 .27 - -- PEAK 1 11550.08 47.79 74.08 -26.21 57.28 39.10 18.49 67.35 .27 - -- PEAK
2 11550.0@ 38.66 54.00 -15.34 45.15 39.10 18.49 67.35 @.27 - -~ Average 2 11550.08 38.26 54.08 -15.74 47.75 39.18 18.49 67.35 0.7 - -- Average
3 17325.08 50.27 68.20 -17.93 56.15 38.57 23.10 67.87 .32 - -- PEAK 3 17325.08 49.53 68.20 -18.67 55.41 38.57 23.10 67.87 .32 - -- PEAK
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Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂuwelmﬂll\mn)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = — e 525 = — =
~18G W | . R R Ww»—"w
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
Mokt 9 lode 9
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
ap ap
| |
0, [ 0, [
2 1 5 )
0, | \ ¢ " 1, 4 ‘ a
I
aok M d ant!| il
VW b W W [
100 100
30 24 18, 12, 806. 1000 30 24, 18, 612, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
site © @3CHB2-CA Site : @3CHB2-CA
Condition: QP 3m LF_HORN 50392 248813 HORIZONTAL Condition: QP 3m LF_HORN 50392 248813 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark

PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg

1 86.26 23.95 40.80 -16.05 48.54 14.18 1.52 32.45 0.16 - -- Peak
2 163.86 31.91 43.50 -11.59 46.03 16.13 2.13 32.45 0.07 - -- Peak
3 222,86 27.46 46.00 -18.54 41.85 15.46 2.47 32.43 Q.11 - -- Peak
4 499,48 32.24 46,00 -13.76 37.00 23.83 3.74 32.60 .18 - -~ Peak
5 751.68 30.69 46.80 -15.31 30.26 28.18 4.54 32.43 0.2 - -- Peak
6 958.29 32.79 46.80 -13.21 27.66 30.81 5.14 31.19 0.37 - -- Peak

PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg

1 46.49 31.66 40.80 -B.3¢ 46.90 16.83 1.12 32.46 0.87 - -- Peak
2 162.89 29.09 43.50 -14.41 43.13 16.17 2.12 32.45 0.97 - -- Peak
3 216,24 25.26 46.00 -20.74 40.27 14.87 2.4 3243 Q.11 - -- Peak
4 431,58 29.19 46.00 -16.81 35.28 22.79 3.46 32.55 0.21 - -~ Peak
5 753.62 32.83 46.8@ -13.17 32.33 28.11 4.54 32.42 0.22 - -- Peak
6 955.33 33.08 46.80 -12.92 28.03 30.78 5.13 31.22 0.36 - -- Peak
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Pol. Horizontal Vertical

1 4ﬂLe\'el{dBu\”ln) 1 4ﬂLtwel{dBll\mn)

1225 1225

875 85

PEAK 74 PEAK 74

700 00

525 : 525 :

y prbitiodat? y ————
JMW TN S ! MWMMW
IEIIMM 154[*“%). s
115 115
Peak
18000 22400, 26800, 31200 35600, 40000 18000 22400 . 31200, 35600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3(He2-CA
Condition: PEAK 74 Im SHF_HORN 00341 248807 HORIZONTAL Condition: PEAK 74 Im SHF_HORN 00841 248807 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 25568.08 46.67 74.00 -33.33 35.25 38.85 28.94 52.83 -9.54 - -- Peak 1 23500.08 40.58 74.00 -33.42 36.67 39.20 27.13 5.8 -9.54 - -- Peak
2 39758.08 53.89 74.0@ -20.11 36.53 43.86 36.81 53.77 -9.54 - -- Peak 1 3927408 54.44 74.00 -19.56 36.29 45.17 36.28 53.76 -9.54 - -- Peak
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Appendix C. Duty Cycle Plots

Antenna Band

Duty
Cycle(%)

T(us)

1T(kHz) |VBW Setting

4ATX 802.11a

98.75

1975

0.51 10Hz

4TX 5GHz 802.11be EHT20

99.73

5450

0.18 10Hz

4Tx 5GHz 802.11be EHT40

99.63

5450

0.18 10Hz

4Tx 5GHz 802.11be EHT80

99.63

5450

0.18 10Hz

MIMO <Ant. 4Tx>

802.11a

5GHz 802.11be EHT20

B Veyaight Specirm Aeyzer SwcptSh Tl | B o e e e ==
!Ea:‘;car 3 A 2.00000 ms #Avg Type: RIS S| Mader !Ea:‘;car 34 5.46500 ms | #Avg Type: RIS sr|  Marker
- FNO: Fast —+— Trig: Free Run AvglHold: 11 - FNO: Fast —+— Trig: Free Run AvglHold: 11
1FGain:Low Atten: 20 dB Marker Table 1FGain:Low Atten: 20 dB Marker Table
On o on off|
10 deidiv_ Ref 116.99 dBpV 10 deidiv_ Ref 116.99 dBpV
Log Log:
W ‘{} Marker caunt' v 0 Marker caunt'
Pt A
Pt [om v/ [of
Couple Couple
Markers, Markers,
on offl on off]
«Center 5.745000000 GHz Span 0 Hz «Center 5.745000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) Res BW 8 MHz #VBW 8.0 MHz Sweep 15.00 ms (3001 pts)
1 A2 t (4} 1976ms (A) 21288 1 A2 t (4} 5.450ms (A)  0345dB
& & 1a) Zooome () 3350 08 & & 1a) Ficsma (&) Aars 48
1 . ms 1 4 ms o
4 F 7450us  101.038 dBuV AllMarkers Off 4 F 18%0ms  100.336 dBuV AllMarkers Off
3 3
7 7
H More H More
10 2012 | [ 10 20f2
11 v 11 v
wsa st wsa st
B Veyaight Spectrim Aryzer SwcptSh T ] | B o et ety S X —=r=
RL I WAL I
#Avg Type: RMS Marker #Avg Type: RMS Marker
B e T PNO: Fast —+— Trig: FreeRun AvglHold: 11 T A A T PNO: Fast —+ ‘l Trig: Free Run AvglHold: 11
1FGainLow Amen: 20 4B Marker Table 1FGainLow Amen: 20 4B Marker Table
on o on o
{0 did Ref 116.99 dBpV {0 did Ref 116.99 dBpV
og og’
4 Marker Count . I Marker Count
A fom” ‘ ¢ forn”
s X
Couple Couple
Markers Markers
On Off] On Off]
‘Center 5.755000000 GHz Span 0 Hz. ‘Center 5.775000000 GHz Span 0 Hz.
Res BW 8 MHz #VBW 8.0 MHz Sweep 15.00 ms (3001 pts) Res BW 8 MHz #VBW 8.0 MHz Sweep 15.00 ms (3001 pts)
Fcrion vai: | Fucrion e B
1 42 t 1) 5450ms (A  6.168dB 1 42 t 1) 6450ms (A) 292548
2 F 17%0ms 95662 dBuV 2 F t 2960ms 92836 dBWV
3 a4 t 5470ms (& 0.306 dB 3 a4 t 5470ms (& 0.285 df
4 F 1790ms 95662 dBuV AllMarkers Off| | 7, ‘¢ 1 2860ms 92836 dBuV AllMarkers Off|
5 5
3 3
: :
9 More! 9 More!
10 2012/ | |10 2012
1 - 1 -
TaT
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